samranas. FCC RF Test Report Report No. : FG1IN1001D

B2_N12(15M)_CP-OFDM_64 B2_N12(15M)_CP-OFDM_256
QAM_Outer Full_ Mid_CH QAM Outer Full Mid CH

Aten 4068

(Center 707.50 MHz #Video BW 470.00 kz* Span 30 MHz|
#Res BW 15000 kHz Swaep 167 ms (1001 pis)|

2 Matics v

[Center 707.50 MHz Video BW 470.00 khz" Span 30 W]
iRes BIW 150,00 kHz Sweep 1.67 ms (1001 pis)

Ocoupied Bandwidth Qczupied Bandwidih
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samranas. FCC RF Test Report Report No. : FG1IN1001D
Conducted Spurious Emissions
NR SCS Bandwidth Freq - n
Band (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict

DFT-s-OFDM

12 15 5 146300 701.5 BPSK 1@0 see graph ---

12 15 5 146300 7015 DR OROM 1@0  seegraph  PASS
DFT-s-OFDM

12 15 5 146300 701.5 QPSK 1@0 see graph -—-

12 15 5 146300 7015 DFT;P'SE DM 1@0  seegraph  PASS

12 15 5 147500 7075 PFISOROM 1@0  see graph

12 15 5 147500 7075 PR OROM 1@0  seegraph  PASS
DFT-s-OFDM

12 15 5 147500 707.5 QPSK 1@0 see graph

12 15 5 147500 707.5 DFTéSF;gE DM 1@0  seegraph  PASS
DFT-s-OFDM

12 15 5 148700 713.5 BPSK 1@0 see graph ---

12 15 5 148700 7135 DFSOROM 1@0  seegraph  PASS
DFT-s-OFDM

12 15 5 148700 713.5 QPSK 1@0 see graph

12 15 5 148700 7135 DFTéSF;gE DM 1@0  seegraph  PASS

12 15 10 146800 704.0 DFT;'SE DM 1@0  see graph

12 15 10 146800 7040  PFSOROM 1@0  seegraph  PASS
DFT-s-OFDM

12 15 10 146800 704.0 QPSK 1@0 see graph

12 15 10 146800 704.0 DFT;F;(S)E DM 1@0  seegraph  PASS

12 15 10 147500 7075 PP OFOM 1@0  see graph

12 15 10 147500 7075 DFSOROM 1@0  seegraph  PASS
DFT-s-OFDM

12 15 10 147500 707.5 QPSK 1@0 see graph

12 15 10 147500 707.5 DFT;F;(S)E DM 1@0  seegraph  PASS

12 15 10 148200 7110 DFLSOROM 1@0  see graph

12 15 10 148200 7110 PR OROM 1@0  seegraph  PASS
DFT-s-OFDM

12 15 10 148200 711.0 QPSK 1@0 see graph

12 15 10 148200 711.0 DFTéSF;gE DM 1@0  seegraph  PASS

12 15 15 147300 7065 PSS OROM 1@0  see graph

12 15 15 147300 7065 DT SorOM 1@0  seegraph  PASS
DFT-s-OFDM

12 15 15 147300 706.5 QPSK 1@0 see graph

12 15 15 147300 706.5 DFT;F;SE DM 1@0  seegraph  PASS
DFT-s-OFDM

12 15 15 147500 707.5 BPSK 1@0 see graph -

12 15 15 147500 707.5 DFT-s-OFDM 1@0 see graph PASS
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samranas. FCC RF Test Report Report No. : FG1IN1001D
BPSK
DFT-s-OFDM
12 15 15 147500 707.5 oPeK 1@0  see graph
12 15 15 147500 707.5 DFTQ'SF;(SJE DM 1@0  seegraph  PASS
12 15 15 147700 708.5 DFT;;gKFDM 1@0 see graph -—-
12 15 15 147700 7085 DFSOROM 1@0  seegraph  PASS
DFT-s-OFDM
12 15 15 147700 708.5 oPeK 1@0  see graph
12 15 15 147700 7085  DFT-S-OFDM 1@0  seegraph  PASS
QPSK
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B2_N12(5M)_DFT-s- B2_N12(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left Low_CH

#Allen: 40 d8 Ve o 18] #Alien 40 &8 Ay Typa Power (RMS)
2 100 Auglcld: 100100
Trig: Free Run

Video BV 3.0 MHZ* Sto Start 30 MHZ Video BW 3.0 MHZ'
Sweep ~H.2m: pis) #Res B 1.0 Miz Swesp~14.2

Funclion Function Widh Funclion Vaiue e Tiace S Function Funclion Widh Function Ve

B2_N12(5M) DFT-s- B2_N12(5M) _DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH OFDM_QPSK_Edge 1RB_Left_Mid_CH

[spectrum Anaiyzer 1
[Swept SA
KEYSIGHT i R

#titen 108 i g Type: Powe (RMS)|
Aokt 1001100
Trig: Free Run

ofts
Ref Level 30,00 dBm

Video BW 3.0 MHz*

Video BW 3.0 MHZ'
Sweep -1,

Made Trace Scale E ¥ Funclion Function Widh Funclion Vaiue Funclion Widh Function Ve
i N f Bm

7 W
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samronas. FCC RF Test Report

Report No. : FG1IN1001D

B2_N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

Halten 40 6B

Video BW 3.0 MHz* Stop 7.160 GHz

Swesp ~14.2 ms (80001 pts)

Function Function Width Function Vaiue

B2_N12(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

Video BV 3.0 MHZ* Stop7,
Sweep ~H.2m:

Funclion ! Funclion Vaiue

B2_N12(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

#titen 108 g Type: Powe (RMS)|
Aokt 1001100
Trig: Free Run

Start 30 MHz
#Res BW 1.0 MHz

Video BIW 3.0 MHz'
Sweep ~142
5 Warker Table "
Mode Trace Scake Function Funciion Width Function Vaue
t 3.dBm
Z N dEm

B2_N12(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low_CH

Hiten 408 g Type Powes (151
Auglcld: 100100
Trig: Free Run

Start 30 MHz
#Res BW 1.0

Video BW 3.0 MHZ'

Stop 7.160 GHz
‘Swesp ~14.2ms (40001 ps)

Function Function Ve
dBm
dEm
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Report No. : FG1IN1001D

B2_N12(10M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Halten 40 6B

Video BW 3.0 MHz* Stop 7.160 GHz

Swesp ~14.2 ms (80001 pts)

Function Width Function Vaiue

B2_N12(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

Video BV 3.0 MHZ* Stop7,
Sweep ~H.2m:

Funclion ! Funclion Vaiue
Bm

B2_N12(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

#titen 108 g Type: Powe (RMS)|
Aokt 1001100
Trig: Free Run

Start 30 MHz
#Res BW 1.0 MHz

Video BIW 3.0 MHz'
Sweep ~142

5 Warker Table "

Funciion Width

Mode Trace Scake Function Vaiue
f

7N

B2_N12(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Hiten 408 g Type Powes (151
Auglcld: 100100
Trig: Free Run

Start 30 MHz
#Res BW 1.0

Video BW 3.0 MHZ'

Stop 7.160 GHz
‘Swesp ~14.2ms (40001 ps)

v
Mode Tiace Scake ¥ Function Function Ve
dBm
dEm
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B2_N12(15M)_DFT-s- B2_N12(15M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

#Allen: 40 d8 #Alien 40 &8 Ay Typa Power (RMS)
Aokt 1001100
Trig: Free Run

Video BW 3.0 MHz' Stop 7.160 GHz|
Swesp ~14.2 ms (80001 pts)

Start 30 MHz Video BW 1.0 MHZ'
#Res BW 1.0 MHz Sweep~142

5 Marker Table v
Function Width Function Vaiue Mode Trace Scake cto Functian Width Function Vaue
T

7N

B2_N12(15M)_DFT-s- B2_N12(15M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_QPSK_Edge 1RB_Left_Mid_CH

Hiten 408 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

Video BV 3.0 MHZ* Stop7,
Sweep ~H.2m:

Start 30 MHz Video BW 3.0 MHZ' Stop 7.160 GHz

#Res BW 1.0 ‘Swesp ~14.2ms (40001 ps)
v

Mode Tiace Scake ¥ Function Function Ve
dBm
[0

Funclion ! Funclion Vaiue
Bm
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B2_N12(15M)_DFT-s- B2_N12(15M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH OFDM_QPSK_Edge_1RB_Left_High_CH
 Anaiyzer

Halten 40 6B

Video BW 3.0 MHz* Video BW 1.0 MHZ'

Function Function Width Function Functian Width
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samranas. FCC RF Test Report Report No. : FG1IN1001D

Conducted Band Edge

B':Ed (iﬁf) Bag\%vzigith Arfcn (I;Arﬁg) Modulation RB Result Verdict
12 15 5 146300 705 PFEOFPM - 1@0  seegraph  Pass
12 15 5 146300 7015 DFTQ'SF;gE DM 1@0  seegraph  PASS
12 15 5 146300 7015 DFTE"T;gKF DM >5@0  seegraph  PASS
12 15 5 146300 7015 DFTéSP'g}E DM 25@0  seegraph  PASS
12 15 5 148700 7135 PFOFPM o 1@24  seegraph  Pass
12 15 5 148700 7135 DFTQ'SF;(S)E DM 1@24  seegraph  PASS
12 15 5 wgro0 7135 DT SOFPM 9500 seegraph  PASS
12 15 5 148700 7135 DFTéSP'gE DM 25@0  seegraph  PASS
12 15 10 146800 704.0 DFT;'SOE DM 1@0  seegraph  PASS
12 15 10 146800 704.0 DFTQ'SI‘D'(S)E DM 1@0  seegraph  PASS
12 15 10 146800 704.0 DFT;,’SKF DM 50@0 see graph PASS
12 15 10 146800 704.0 DFTéSP'gE DM 50@0 see graph PASS
12 15 10 148200 711.0 DFT;'SOE DM 1@51  seegraph  PASS
12 15 10 148200 711.0 DFTQ'SI‘D'(S)E DM 1@51  seegraph  PASS
12 15 10 1200 7110 DFISOFOM 50@0  seegraph  PASS
12 15 10 148200 7110 DFESP'SE DM 50@0  seegraph  PASS
12 15 15 147300 7065 PFZOFPM o 1@0  seegraph  Pass
12 15 15 147300 706.5 DFT;P'SE DM 1@0  seegraph  PASS
12 15 15 147300 7065 DT SOFPM o 75@0  seegraph  PASS
12 15 15 147300 7065 DFESP'SE DM 75@0  seegraph  PASS
12 15 15 147700 7085  PFSOFPM 178 seegraph  Pass
12 15 15 147700 708.5 DFT;P'SE DM 1@78  seegraph  PASS
12 15 15 w700 7085 DTSOFPM o 75@0  seegraph  PASS
12 15 15 147700 7085 DFT(;P';E DM 75@0  seegraph  PASS
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B2_N12(5M)_DFT-s-

B2_N12(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiten: 4068

Scale/Div 10.0 08

ScaleiDiv 10.0 4B

Start 680.000 Mz Stop 704.000 Mz Stop 704.000 MHz
4 Range Tatle

B2_N12(5M) DFT-s-

B2_N12(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Aten 4068 Aiten: 4068 Froo Run
i

Scale/Div 10.0 08 ScaleiDiv 10.0 4B

Start 680.000 Mz

Stop 704.000 Mz

4 Range Tatle

Stop 704.000 MHz
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B2_N12(5M)_DFT-s-

B2_N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Aiten: 4068

Scale/Div 10.0 08 ScaleiDiv 10.0 dB

|Start 711.000 MHz Start 711.000 MHz
4 Range Tabls

40 Rangs Table

Amplitg

B2_N12(5M) DFT-s-

B2_N12(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Aten 4068 Aiten: 4068 Froo Run
i

Start 711000 MHz

Stop 725,000 Mz

Start 711,000 Mz
4 Range Tatle

Stop 725.000 MHz

AN Rar

Measure Trace
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B2_N12(10M) DFT-s-

B2_N12(10M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiten: 4068

Ref Ll Offset 8,01 dB

Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 4B

Start 690.000 MHz

Stop 702,000 MKz Start 690,000 Mz
4 Rarge Tabls

40 Rangs Table

Tra

Amplitg

B2_N12(10M)_DFT-s-

B2_N12(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Alten 40 8 KEYSIGHT hout Aten 408

Scale/Div 10.0 08 ScaleiDiv 10.0 4B

Start 680.000 Mz

4 Range Tatle

Measure Trace
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B2_N12(10M) DFT-s-

B2_N12(10M) DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Aiten: 4068

Scale/Div 10.0 08 ScaleiDiv 10.0 dB

| Start 706.000 MHz
4 Range Tabls

B2_N12(10M)_DFT-s-

B2_N12(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Alten 40 8 KEYSIGHT hout Aten 408 Froa Fun
o

ScaleiDiv 10.0 dB

Start T06.000 MKz

Stop 725,000 Mz
4 Range Tatle

Stop 725.000 MHz

Measure Trace

Tra
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B2_N12(15M) DFT-s-

B2_N12(15M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Aten 4068 Aiten: 4068

Scale/Div 10.0 08 ScaleiDiv 10.0 4B

R E——T 4

P e
Start 690.000 MHz Stop 714,000 Mz

Start 690,000 Mz
4 Rarge Tabls

40 Rangs Table

Tra

Amplitg

B2_N12(15M)_DFT-s-

B2_N12(15M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Alten 40 8 KEYSIGHT hout Aten 408

Scale/Div 10.0 08 ScaleiDiv 10.0 4B

Start 680.000 Mz

Stop 744.000 Mz
4 Range Tatle

Stop 714.000 MHz

Measure Trace
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B2_N12(15M) DFT-s-

B2_N12(15M) DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Aiten: 4068

Scale/Div 10.0 08 ScaleiDiv 10.0 dB

Start 701,000 MHz

Stop 725,000 MKz
4 Rarge Tabls

B2_N12(15M)_DFT-s-

B2_N12(15M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Alten 40 8 KEYSIGHT hout Aten 408

Start 701,000 Mz

4 Range Tatle

Stop 725.000 MHz
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samranas. FCC RF Test Report Report No. : FG1IN1001D

Software Version: 21.02.121001

FR1 N25

LTE Band: 12, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power

i (ﬁﬁf) Ba(nn;' I\—Iivzi?th A (';Arﬁg) [laeile ey RE P%c\)/\r/]:lrl(]g l;erg)
25 15 5 386500 1852.5 DIE;I;-ZSI-B(I)DI:SIID(M 12@6 23.31
25 15 5 386500 1852.5 O s oM 1@1 23.34
25 15 5 386500 1852.5 O s aa 1@23 23.32
25 15 5 386500 1852.5 DFTQ'i;(S)E DM 12@6 23.29
25 15 5 386500 1852.5 DFTéSF;gIE DM 1@1 23.19
25 15 5 386500 1852.5 DFTéSF;gIE DM 1@23 23.22
25 15 5 386500 1852.5 DFlTésé%ADM 12@6 22.3
25 15 5 386500 1852.5 DFlTéséaiADM 1@1 22.12
25 15 5 386500 1852.5 DFlTés('DOAiADM 1@23 22.25
25 15 5 386500 1852.5 DFGTA;S('DOADDM 12@6 20.79
25 15 5 386500 1852.5 DFgf&iﬂDM 1@1 20.78
25 15 5 386500 1852.5 DFgf&iﬂDM 1@23 20.8
25 15 5 386500 1852.5 D':ZE'ESS'(S)AFS M 12@6 18.77
25 15 5 386500 1852.5 D';nggAFﬁ M 1@1 18.95
25 15 5 386500 1852.5 DZTSS'(S)AF,\? M 1@23 18.82
25 15 5 386500 1852.5 C'SS;EM 13@6 21.74
25 15 5 386500 1852.5 ng;'f M 1@1 21.78
25 15 5 386500 1852.5 C'gggl'z M 1@23 21.85
25 15 5 392500 1882.5 O aM 12@6 23.28
25 15 5 392500 1882.5 Dgr/'zsé?a';?(M 1@1 23.25
25 15 5 392500 1882.5 DIEIT/'ZSI'B%';'?(M 1@23 23.37
25 15 5 392500 1882.5 DFTC';;QE DM 12@6 23.29
25 15 5 392500 1882.5 DFTC';;gE DM 1@1 23.26
25 15 5 392500 1882.5 DFTéSF;gE DM 1@23 23.23
25 15 5 392500 1882.5 DFI;&';ADM 12@6 22,23
25 15 5 392500 18825 DFT-s-OFDM 1@1 22.22
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Report No. : FG1IN1001D

16 OAM
25 15 5 392500 1882.5 DFlTéS('ga';ADM 1@23 22.25
25 15 5 392500 1882.5 DF;S&',:\ADM 12@6 20.71
25 15 5 392500 1882.5 DFgféa',:wDM 1@1 20.73
25 15 5 392500 1882.5 DF;%%’;ADM 1@23 20.74
25 15 5 392500 1882.5 DFZTS'GS'((;AF,\? M 12@6 18.77
25 15 5 392500 1882.5 D';ggg:ﬁ M 1@1 18.74
25 15 5 392500 1882.5 D';Eg‘g:ﬁ'\" 1@23 18.8
25 15 5 392500 1882.5 C'gggl'f'\" 13@6 21.75
25 15 5 392500 1882.5 C'gggl'f M 1@1 21.77
25 15 5 392500 1882.5 C'B'S;E M 1@23 21.86
25 15 5 398500 19125 O s aa 12@6 23.29
25 15 5 398500 19125 DEIT/';I;%FS'?(M 1@1 23.22
25 15 5 398500 1912.5 DEIT/';I;%FS'?(M 1@23 23.28
25 15 5 398500 19125 DFTQ'i;(S)E DM 12@6 23.23
25 15 5 398500 19125 DFT&;?E DM 1@1 23.18
25 15 5 398500 19125 DFTéSF;gIE DM 1@23 23.21
25 15 5 398500 1912.5 DFlTéséoAiADM 12@6 22.2
25 15 5 398500 19125 DFlTéS('?%ADM 1@1 22.06
25 15 5 398500 19125 DFlTéséaiADM 1@23 22.16
25 15 5 398500 19125 DFGTAS('?%';ADM 12@6 20.71
25 15 5 398500 19125 D':gf&'iﬂw 1@1 20.64
25 15 5 398500 19125 DFgf&iﬂDM 1@23 20.73
25 15 5 398500 19125 D';Egg:ﬁ'\" 12@6 18.7
25 15 5 398500 19125 D'ggg:ﬁ M 1@1 18.8
25 15 5 398500 19125 D';nggAFﬁ M 1@23 18.71
25 15 5 398500 19125 C'SS;E M 13@6 21.69
25 15 5 398500 19125 CFSSQ?M 1@1 21.72
25 15 5 398500 19125 C'Sg;'f M 1@23 21.77
25 15 10 387000 1855 DEE'ZSI'B%FSiM 25@12 23.37
25 15 10 387000 1855 O s a oM 1@1 23.33
25 15 10 387000 1855 O s aa 1@50 23.31
25 15 10 387000 1855 DFT-s-OFDM 25@12 23.36
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QPSK
25 15 10 387000 1855 DFTéSF;gE DM 1@1 23.33
25 15 10 387000 1855 DFTéSF;gE DM 1@50 23.25
25 15 10 387000 1855 DFlTéséa',:wDM 25@12 22.3
25 15 10 387000 1855 DFlTéS('gi';ADM 1@1 22.32
25 15 10 387000 1855 DFlTéS('ga';ADM 1@50 22.26
25 15 10 387000 1855 DFgféa',:wDM 25@12 20.78
25 15 10 387000 1855 DFgféa',:wDM 1@1 20.81
25 15 10 387000 1855 DF;%%’;ADM 1@50 20.79
25 15 10 387000 1855 D';;gg:ﬁ'“ 25@12 18.84
25 15 10 387000 1855 D';Eg‘g:ﬁ'\" 1@1 18.83
25 15 10 387000 1855 D';Eg‘g:ﬁ'\" 1@50 18.78
25 15 10 387000 1855 ng;'f'\" 26@13 21.79
25 15 10 387000 1855 ng;'f'\" 1@1 21.8
25 15 10 387000 1855 C';'S;EM 1@50 21.97
25 15 10 392500 1882.5 DEIT/'ZSE%FS?(M 25@12 23.32
25 15 10 392500 1882.5 Dgr/ésé%':si'w 1@1 23.29
25 15 10 392500 1882.5 Dgﬁ'zsé%';i'\" 1@50 23.32
25 15 10 392500 1882.5 DFT;F;SE DM 25@12 23.33
25 15 10 392500 1882.5 DFTQ'SF;SIE DM 1@1 23.25
25 15 10 392500 1882.5 DFTQ'SF;SIE DM 1@50 23.23
25 15 10 392500 1882.5 DFlTéS('?%'iADM 25@12 22.25
25 15 10 392500 1882.5 DFlTéS('?%ADM 1@1 22.11
25 15 10 392500 1882.5 DFlTéséaiADM 1@50 22.15
25 15 10 392500 1882.5 DFGTAS('?%';ADM 25@12 20.8
25 15 10 392500 1882.5 D':gf&'iﬂw 1@1 20.78
25 15 10 392500 1882.5 DFgf&iADM 1@50 20.68
25 15 10 392500 1882.5 D';Eg'g:ﬁ'\" 25@12 18.76
25 15 10 392500 1882.5 D';Egg:ﬁ'\" 1@1 18.9
25 15 10 392500 1882.5 D'ggg:ﬁ'\" 1@50 18.76
25 15 10 392500 1882.5 deggl'z'\" 26@13 21.76
25 15 10 392500 1882.5 C'ZS;EM 1@1 21.84
25 15 10 392500 1882.5 CP-OFDM 1@50 21.82
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Report No. : FG1IN1001D

QPSK
25 15 10 398000 1910 O s oM 25@12 23.31
25 15 10 398000 1910 O 1@1 23.33
25 15 10 398000 1910 DE;I;-ZSI-?,(I)DFS?(M 1@50 23.29
25 15 10 398000 1910 DFTéSF;gE DM 25@12 23.28
25 15 10 398000 1910 DFTéSF;gE DM 1@1 23.24
25 15 10 398000 1910 DFTéSF;(S)E DM 1@50 23.2
25 15 10 398000 1910 DFlTéséa',:wDM 25@12 22.26
25 15 10 398000 1910 DFlTéS('gi';ADM 1@1 22.14
25 15 10 398000 1910 DFlTés('DOAiADM 1@50 22.26
25 15 10 398000 1910 DFgf&iﬂDM 25@12 20.75
25 15 10 398000 1910 DFgféaiADM 1@1 20.61
25 15 10 398000 1910 DFGTA;S('DOADDM 1@50 20.8
25 15 10 398000 1910 D';ng'QOAFﬁ M 25@12 18.76
25 15 10 398000 1910 D';Eg‘g:ﬁ M 1@1 188
25 15 10 398000 1910 D';ng‘gAFSM 1@50 18.76
25 15 10 398000 1910 C'gggl'f M 26@13 21.77
25 15 10 398000 1910 C'gggl'z M 1@1 21.83
25 15 10 398000 1910 nggg M 1@50 21.78
25 15 15 387500 1857.5 O s moan 36@18 23.4
25 15 15 387500 1857.5 Dng/_zsl_a?st?(M 1@1 23.43
25 15 15 387500 1857.5 DE;;&%’;&'\" 1@77 23.43
25 15 15 387500 1857.5 DFT;F;SE DM 36@18 23.39
25 15 15 387500 1857.5 DFTQ-SF;SIE DM 1@1 23.31
25 15 15 387500 1857.5 DFTQ'SF;SIE DM 1@77 23.38
25 15 15 387500 1857.5 DFlTéS('?%'iADM 36@18 22.42
25 15 15 387500 1857.5 DFlTéS('?%ADM 1@1 22.36
25 15 15 387500 1857.5 DFlTéséaiADM 1@77 22.41
25 15 15 387500 1857.5 DFGTf('ga';ADM 36@18 20.93
25 15 15 387500 1857.5 DFgf&';ADM 1@1 20.75
25 15 15 387500 1857.5 DFgfé%ADM 1@77 20.88
25 15 15 387500 1857.5 D':zgg'g:ﬁ'\" 36@18 18.92
25 15 15 387500 1857.5 DFT-s-OFDM 1@1 18.98
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Report No. : FG1IN1001D

256 QAM
25 15 15 387500 1857.5 DFZTS'GS'((;AF,\? M 1@77 18.9
25 15 15 387500 1857.5 C'ZS;E M 30@19 21.9
25 15 15 387500 1857.5 C'ZS&EM 1@1 21.79
25 15 15 387500 1857.5 C'gggl'f'\" 1@77 21.79
25 15 15 392500 1882.5 O s oM 36@18 23.38
25 15 15 392500 1882.5 O s aan 1@1 23.42
25 15 15 392500 1882.5 DE;I;-ZSI-?,(I)DFS?(M 1@77 23.39
25 15 15 392500 1882.5 DFTéSF;gE DM 36@18 23.41
25 15 15 392500 1882.5 DFTéSF;gIE DM 1@1 23.26
25 15 15 392500 1882.5 DFTQ'i;(S)E DM 1@77 23.37
25 15 15 392500 1882.5 DFlTésé%ADM 36@18 22.37
25 15 15 392500 1882.5 DFlTéséoAiADM 1@1 22.28
25 15 15 392500 1882.5 DFlTés('DOAiADM 1@77 22.28
25 15 15 392500 1882.5 DFgf&iﬂDM 36@18 20.9
25 15 15 392500 1882.5 DFGTA;S('D%ADM 1@1 20.95
25 15 15 392500 1882.5 DFGTA;S('DOADDM 1@77 20.92
25 15 15 392500 1882.5 DFZTS'GS'QOAF,\? M 36@18 18.9
25 15 15 392500 1882.5 DZTSS'(S)AF,\? M 1@1 18.79
25 15 15 392500 1882.5 D';EggAFSM 1@77 18.88
25 15 15 392500 1882.5 ng;'z M 30@19 21.88
25 15 15 392500 1882.5 C'gggl'z M 1@1 21.78
25 15 15 392500 1882.5 nggg M 1@77 21.73
25 15 15 397500 1907.5 O s moan 36@18 23.29
25 15 15 397500 1907.5 Dng/_zsl_a?st?(M 1@1 23.28
25 15 15 397500 1907.5 DE;;&%’;&'\" 1@77 23.35
25 15 15 397500 1907.5 DFTC';;SE DM 36@18 233
25 15 15 397500 1907.5 DFTéSF;gE DM 1@1 23.25
25 15 15 397500 1907.5 DFT(;F;SE DM 1@77 23.28
25 15 15 397500 1907.5 DFI:&';ADM 36@18 22.29
25 15 15 397500 1907.5 DFlTéSé%ADM 1@1 22.33
25 15 15 397500 1907.5 DFlTéséaiADM 1@77 22.33
25 15 15 397500 1907.5 DFT-s-OFDM 36@18 20.76
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Report No. : FG1IN1001D

64 QAM
25 15 15 397500 1907.5 DF;%%’;ADM 1@1 20.78
25 15 15 397500 1907.5 DF;S&',:\ADM 1@77 20.76
25 15 15 397500 1907.5 ngggfﬁ'\" 36@18 18.79
25 15 15 397500 1907.5 DFZTS;SS'(‘;AF,\'iM 1@1 18.78
25 15 15 397500 1907.5 DFZTS'GS'((;AF,\? M 1@77 18.78
25 15 15 397500 1907.5 C'ZS;? M 30@19 21.77
25 15 15 397500 1907.5 C'Zg;?'\" 1@1 21.77
25 15 15 397500 1907.5 C'gg;?'\" 1@77 21.62
25 15 20 388000 1860 DEIT/';I;%FS'?(M 50@25 23.45
25 15 20 388000 1860 O s aa 1@1 23.35
25 15 20 388000 1860 O s aa 1@104 23.4
25 15 20 388000 1860 DFTéSF;gIE DM 50@25 23.43
25 15 20 388000 1860 DFTéSF;gIE DM 1@1 23.25
25 15 20 388000 1860 DFTQ'i;(S)E DM 1@104 23.32
25 15 20 388000 1860 DFlTéséaiADM 50@25 22.41
25 15 20 388000 1860 DFlTés('DOAiADM 1@1 225
25 15 20 388000 1860 DFlTéséoAiADM 1@104 22.37
25 15 20 388000 1860 DFgf&iﬂDM 50@25 20.91
25 15 20 388000 1860 DFGTA;S('?%ADM 1@1 20.9
25 15 20 388000 1860 DFGTAS('?%';ADM 1@104 20.91
25 15 20 388000 1860 D';nggAFﬁ M 50@25 18.87
25 15 20 388000 1860 DZTSS'(S)AF,\? M 1@1 18.79
25 15 20 388000 1860 D';EggAFSM 1@104 18.79
25 15 20 388000 1860 ng;'z M 53@26 21.89
25 15 20 388000 1860 C'gggl'z M 1@1 21.9
25 15 20 388000 1860 C'SS;E M 1@104 21.8
25 15 20 392500 1882.5 O s aa 50@25 23.47
25 15 20 392500 1882.5 D,E,T,'ZS,;%Z?(M 1@1 23.42
25 15 20 392500 1882.5 DEE'ZSI'B%FSiM 1@104 23.32
25 15 20 392500 1882.5 DFTC';;gE DM 50@25 23.41
25 15 20 392500 1882.5 DFTéSF;gE DM 1@1 23.35
25 15 20 392500 1882.5 DFT-s-OFDM 1@104 23.25
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QPSK
25 15 20 392500 1882.5 DFlTéS('ga';ADM 50@25 22.37
25 15 20 392500 1882.5 DFlTéSéa',:\ADM 1@1 22.37
25 15 20 392500 1882.5 DFlTéséa',:wDM 1@104 22.25
25 15 20 392500 1882.5 DF;%%’;ADM 50@25 20.88
25 15 20 392500 1882.5 DF;%%’;ADM 1@1 20.81
25 15 20 392500 1882.5 DFgféa',:wDM 1@104 20.74
25 15 20 392500 1882.5 D';Eg‘g:ﬁ'\" 50@25 18.91
25 15 20 392500 1882.5 DFZTS'GS'(‘;AF,&M 1@1 18.9
25 15 20 392500 1882.5 D';;gg:ﬁ'“ 1@104 18.68
25 15 20 392500 1882.5 C';'S;EM 53@26 21.87
25 15 20 392500 1882.5 C';'Sgl?'\" 1@1 21.85
25 15 20 392500 1882.5 C'gggl'f'\" 1@104 21.65
25 15 20 397000 1905 DEIT/';I;%FS'?(M 50@25 23.37
25 15 20 397000 1905 O s aa 1@1 23.42
25 15 20 397000 1905 O s hoan 1@104 23.3
25 15 20 397000 1905 DFTéSF;gIE DM 50@25 23.36
25 15 20 397000 1905 DFTéSF;gIE DM 1@1 23.37
25 15 20 397000 1905 DFT;F;SE DM 1@104 23.22
25 15 20 397000 1905 DFlTésé%ADM 50@25 22,31
25 15 20 397000 1905 DFI:&';ADM 1@1 22.37
25 15 20 397000 1905 DFlTéS('?%'iADM 1@104 22.25
25 15 20 397000 1905 DFgf&iﬂDM 50@25 20.79
25 15 20 397000 1905 DFGTA;S('?%ADM 1@1 20.86
25 15 20 397000 1905 DFGTAS('?%';ADM 1@104 20.72
25 15 20 397000 1905 D':ZI;?'(S’AFSM 50@25 18.81
25 15 20 397000 1905 DZE;S’AFSM 1@1 18.85
25 15 20 397000 1905 D':zgg'g:ﬁ'\" 1@104 18.63
25 15 20 397000 1905 C'ESQEM 53@26 21.82
25 15 20 397000 1905 CPQSEEM 1@1 21.89
25 15 20 397000 1905 deggl'z'\" 1@104 21.62
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Frequency Stability

B':Ed (iﬁf) Bag\%vzigith Arfcn (';Arﬁg) Modulation RB D((e’\)/:)arg;)n Verdict Environment

25 15 20 392500 18825 DFT;P'SE DM 100@0 00207  PASS NV

25 15 20 392500 18825 DFT;F;SE DM 100@0 00567  PASS LV

25 15 20 392500 18825 DFTéSF;(s)E DM 100@0 00372  PASS HV

25 15 20 302500 18825 DFT;P'SE DM 100@0 00601  PASS -30C
25 15 20 392500 18825 DFT;P'SE DM 100@0 00683  PASS 201
25 15 20 392500 18825 DFTéSF;(s)E DM 100@0 00048  PASS .10
25 15 20 392500 18825 DFTQ'SF;(S)E DM 100@0 00393  PASS e

25 15 20 392500 18825 DFESP'SE DM j00@0 00287  PASS 10C
25 15 20 392500 18825 DFESP'SE DM j00@0 00219  PASS 20C
25 15 20 302500 18825 DFTQ'SF;(S)E DM 100@0 00533  PASS 30C
25 15 20 392500 18825 DFTQ'SF;(S)E DM j00@0 00284  PASS 40C
25 15 20 392500 18825 DFESP'SE DM j00@0 00022  PASS 501
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Peak to Average Radio

NR SCS Bandwidth Freq " Result Limit n
Band (kHz) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
DFT-s-OFDM
25 15 20 388000  1860.0 Ll oM 100@0 36 13 PASS
DFT-s-OFDM
25 15 20 388000  1860.0 i naio) 1@0 4.65 13 PASS
25 15 20 388000  1860.0 DFESP'(SDE DM 100@0 435 13 PASS
25 15 20 388000  1860.0 DFT(;P'SE DM @0 458 13 PASS
DFT-s-OFDM
25 15 20 392500 18825 DM 100@0 408 13 PASS
DFT-s-OFDM
25 15 20 392500 18825 ol 1@0 4.06 13 PASS
25 15 20 392500 18825 DFTQ'SF;(S)E DM 100@0 454 13 PASS
25 15 20 392500 18825 DFESP'SE DM 1@o0 40 13 PASS
DFT-s-OFDM
25 15 20 397000  1905.0 o aaan  100@0  3.85 13 PASS
DFT-s-OFDM
25 15 20 397000  1905.0 el 1@0 3.82 13 PASS
25 15 20 397000  1905.0 DFTQ'SF;(S)E DM 100@0 463 13 PASS
25 15 20 397000 19050 DPFI-SOPFDM 40 3.84 13 PASS
QPSK
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B12_N25(20M)_DFT-s-OFDM_PI_2- B12_N25(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Low_CH BPSK _Edge 1RB Left Low_CH

Alen 408 Tog FroaRun
#F Gan: Low

B12_ N25(20M) DFT-s- B12_N25(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH OFDM_QPSK_Edge 1RB_Left Low CH
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